Caterpillar assembly #1735322 drawings for  140H General Motor Grader.
* Last version maybe changed.
12

Operator Station Assembly 173-5322 Heater GP-CAB(Caterpillar 140H general motor grader)

Part NO. 173-5322
Name Heater GP-CAB
Section Operator Station
Modifier -
SNP CCP IESCN SEBP36860827
Updated 2018-09-27
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Hold Parts have excellent quality Guarantee.

CAT 140H Operator Station 173-5322 Assembly

173-5322 Heater GP-CAB , S/N CCP1-UP, Part OF 174-4552 Heater & Mtg GP-CAB, AN Attachment
Model: Caterpillar 140H
Catalog: General Motor Grader
Section: Operator Station

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
2 1 2P-4339 2P-4339 NUT-JAM 7/16-28-THD 1 N
2 2A 2V-0099 2V-0099 KNOB-CONTROL FAN SPEED 1 N
2 4 3E-3890 3E-3890 FILM-IDENTIFICATION FAN SPEED, TEMPERATURE 1 N
2 6V-8362 6V-8362 SCREW-MACHINE 8-32X0.31-IN 5 N
2 10 6T-6708 6T-6708 Washer 7X28.6X4.1-MM THK 2 N
1 12 8C-3756 8C-3756 FILM-IDENTIFICATION AIR CONDITIONER)(CAB HEATER 1 N
2 14 8D-1429 8D-1429 Lamp 24-VOLT 1 Y
1 8T-3490 8T-3490 NUT-WELD M10X1.5-THD M 4 N
2 22 9X-2185 9X-2185 Screw 8-15X0.44-IN 4 N
2 4L-5966 4L-5966 Setscrew 10-32X0.25-IN 2 N
2 36 385-0244 385-0244 Motor AS-BLOWER 27-VOLT, A/C, HEATER J 1 N
1 9W-0852 9W-0852 PIN-CONNECTOR 14-GA TO 16-GA 3 N
1 3T-3157 3T-3157 TERMINAL-BLADE 16-GA TO 20-GA 1 N
1 5P-1475 5P-1475 TERMINAL-FORK 14-GA TO 16-GA, NO. 8 SCREW 5 N
1 6T-6505 6T-6505 HOUSING-RECEPTACLE BLADE, Positive LOCK 5 N
1 6T-6506 6T-6506 TERMINAL-BLADE 14-GA TO 18-GA 6 N
1 8T-8729 8T-8729 PIN-CONNECTOR 16-GA TO 18-GA 2 N
1 9W-0844 9W-0844 SOCKET-CONNECTOR 14-GA TO 16-GA 2 N
1 46 248-6772 248-6772 SCREW-MACHINE 8-16X7.75-IN 4 N
2 49 129-3178 129-3178 Locknut M6X1-THD M 4 N
2 51 141-9784 141-9784 Bolt M6X1X190-MM M 1 N
1 53 3S-9557 3S-9557 SCREW-PAN Head 4-40X0.5-IN 8 N
1,2 55 5C-2890 5C-2890 Nut M6X1-THD M 7 N
1 56 5P-1075 5P-1075 WASHER-HARD 10.2X22.5X3-MM THK 13 N
2 57 6V-1668 6V-1668 Washer 6.5X29.1X3-MM THK 2 N
2 58 6V-7728 6V-7728 Bolt M6X1X45-MM M 1 N
1 59 6V-8801 6V-8801 Nut 3/8-16-THD 13 N
1 60 7X-0591 7X-0591 WASHER-HARD 17X29X3-MM THK 2 N
2 61 8T-4171 8T-4171 Bolt M6X1X12-MM M 2 N
1,2 62 8T-4205 8T-4205 WASHER-HARD 7.2X14.5X2-MM THK 15 N
1 63 9M-8406 9M-8406 Clip LOOP 1 N
1 64 9X-2040 9X-2040 SCREW-TRUSS Head M10X1.5X25-MM M 4 N
1,2 65 9X-2041 9X-2041 SCREW-TRUSS Head M10X1.5X20-MM M 5 N
1 66 9X-2045 9X-2045 SCREW-TRUSS Head M6X1X20-MM M 6 N
2 67 136-1953 136-1953 Hose 17-CM EACH E N
2 68 5P-5908 5P-5908 Seal 0.2-M D N
1 69F 5P-5637 5P-5637 Seal 0.13-M D N
2 70B 9X-2126 9X-2126 Seal 30-CM EACH E N
S: CCP / CCP (1 ~ 99999)
: (INCLUDES Receptacle AS & WEDGE) : (INCLUDES Plug AS, WEDGE, & Interface SEAL) : (INCLUDES Receptacle AS & WEDGE) : D: Order BY The Meter E: Order BY The Centimeter F: Not Shown J: Wheel AS Parts Service Only For Motor AS M: Metric Part

*Assembly 173-5322 Heater GP-CAB Suitable for 140H General Motor Grader Operator Station
*Original 173-5322 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 173-5322 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Hold Parts have professional services.

Hold Parts global.